PARTS LIST
LISTA DE PIEZAS

Mini Planer

MODELS: MPL - 55H (5.5 HP Honda Gasoline)
MPL - 9H (9 HP Honda Gasoline)
MPL - 2E (2 HP Electric)

This Document Supersedes Only The Parts List
Section of Document P/N 0A7606 Operating
Instructions & Parts List.

Continue to Use P/N 0A7606 for Operation
Instructions and Parts List For Parts Exclusive to
Robin Engine Powered Models.

Model:

Serial Number:

Engine / Motor Serial No.:

Purchase Date:

0A7827
© Copyright, July 10, 2001 Diamant Boart Inc.
Printed in U.S.A.

‘DIAMAN'I'
BOART

17400 West 119" Street
Olathe, Kansas 66061, USA

Corporate. Office ............. 913-928-1000
Corporate Office FAX ...... 913-438-7951
International FAX ............. 913-438-7938

International Customer Service .............
913-438-7938

DIAMANT
BOART



PARTS LIST INDEX

A For quick supply of spare parts and to avoid any lost time, it is essential to quote the data on the
manufacturer’s plate fixed to the machine and the part description to be replaced with every order.

DESCRIPTION PAGE
WVAININGS e 3-4
Decal Descriptions and LOCALIONS. ..........uuiiiie i e e e e eeeeeeees 5
Diagrams & Parts Lists & Wiring Diagrams:

1. Diagram 1: Frame Assembly (All MOdEIS) ......ccooviiviiiiiiiiiiiiiieeeeeee e, 6-9

2. Diagram 2: Engine Group — 9 HP Honda .........cccoooveviiiiiiiiiiiiciicec e, 10-11

3. Diagram 3: Engine Group — 5.5 HP Honda ............ccooooiiiiiiiiiie e, 12-13

4. Diagram 4: Motor Group — 2 HP EI€CIIC ......uoeeeiiieeiiiiieiiiieie e 14 - 15

5. Diagram 5: Drum Assembly — %2" ID Star CUtters..........cccccceieeieeeeeeeeeeiinnnnn. 16

6. Diagram 6: Drum Assembly — %2" ID Beam CUtters ..........cccceeeeeieeenveeevinnnnnnn. 17

7. Diagram 7: Drum Assembly — %" ID Tungsten Carbide Cutters (6 mm)....... 18

8. Diagram 8: Drum Assembly — %2" ID Tungsten Carbide Cutters (15 mm).....19

9. Diagram 9: Drum Assembly — %" ID Star CUtters.............ccccvvvveiiiiininniiinnnnnns 20

10. Diagram 10: Drum Assembly — %" ID Beam CULters ..........cccccvvvvvvvviiennennnnnn. 21

11. Diagram 11: Drum Assembly — 34" ID Tungsten Carbide Cutters (6 mm) .....22

12. Diagram 12: Drum Assembly — 34" ID Tungsten Carbide Cutters (19 mm) ...23

13. Diagram 13: Drum Assembly — Wire Brush ..........ccccoeiiiiiiiiiiiiciee e 24

14. Diagram 14: Edger Attachment (Optional)..............ueeiiiiiniiiiiiiiee e, 25

15. Diagram 15: Edger Attachment Assembly ... 26 - 27

16. Diagram 16: Wiring Diagram: 5.5 HP & 9 hp Honda Models ....................... 28

17. Diagram 17: Wiring Diagram: 2 HP Electric Model..............cccciieeninneenn. 29
Repair and SPare PartS ......ccoooo oot eaeeeeaees 30
WX Lo [u 1o g = IRV = T 71 o [ SRR Back Page

Parts List
Callout Designation:
| ~QTY 220 ITEM
The Quantity only at this location. The Item Number Shown
This is not the total quantity used On The Diagram.

throughout the entire diagram.



b BB B

SAFETY FIRST!

A WARNINGS A

WARNING: FAILURE TO COMPLY WITH THESE WARNINGS
AND INSTRUCTIONS COULD RESULT IN DEATH OR SERIOUS INJURY.

Each machine is supplied with an operating instruction manual. Operators
and maintenance people of this equipment must read and be familiar with
the safety warnings in the operation manual. Failure to obey the warnings
may result in serious injury or death. Follow instructions strictly to ensure
long service in normal operation. If you do not have an operator’'s manual
(P/N 0A7768), call TOLL FREE 1-800-288-5040.

Read the entire operator's manual before operating this machine.
Understand all the warnings, instructions and controls. If you do not have
an operator’'s manual (P/N 0A7768) call TOLL FREE 1-800-288-5040.

Always park the machine on a level surface with the engine “OFF” and the
ignition switch set in the “OFF” position before performing any
maintenance. Let the machine cool down! Disconnect battery!

The manufacturer accepts no responsibility caused by unsuitable use or
modifications.

For repairs and service parts, contact you authorized DB/T dealer.

This saw was designed for certain applications only DO NOT maodify this
saw or use for any application other than for which it was designed. If you
have any questions relative to its application, DO NOT use the saw until
you have contacted Diamant Boart Inc. and we have advised you.

Diamant Boart, Inc.

17400 West 119th Street
Olathe, Kansas 66061
Telephone: 1-800-288-5040



i SEGURIDAD ANTE TODO!

A ADVERTENCIAS A

ADVERTENCIA: EL NO RESPETAR ESTAS ADVERTENCIAS E INSTRUCCIONES DE
OPERACION PUEDE PROVOCAR GRAVES LESIONES O LA MUERTE.

operadores y los mecanicos de este equipo deben leer y familiarizarse con las
advertencias de seguridad dadas en este manual. El no respetar las
advertencias puede provocar graves lesiones o la muerte. Siga las
instrucciones al pie de la letra para asegurar una larga vida de servicio durante
operacion normal. Si no tiene un manual del operador (N/P 0A7768), llame a su
concesionario Target mas cercano. Si se necesitan ejemplares adicionales,
lammar SIN CARGO al 1-800-288-5040.

c Cada maquina se suministra con un manual de instrucciones de operacion. Los

Lea todo este manual y familiaricese con el funcionamiento de la maquina
antes de ponerla en marcha. Entienda todas las advertencias, instrucciones y
controles. Si no tiene un manual del operador (N/P 0A7768), llame a su
concesionario Target mas cercano. Si se necesitan ejemplares adicionales,
lammar SIN CARGO al 1-800-288-5040.

Siempre estacione la maquina en una superficie plana con el motor APAGADO
y el interruptor de encendido puesto en la posicion APAGADO (OFF) antes de
hacer trabajos de mantenimiento en la maquina. jDeje que la maquina se
enfrie! jDesconecte la bateria! El fabricante no se hace responsable del uso o
modificaciones indebidas!

El fabricante no se hace responsable del uso o modificaciones indebidas!

Para reparaciones y piezas de repuesto, péngase en contacto con el
concesionario DB/T autorizado.

Esta sierra fue disefiada para ciertas aplicaciones solamente. NO la modifique
ni utilice para ninguna otra aplicaciéon salvo aquéllas para las cuales fue
disefiada. En caso de dudas respecto a su aplicacion, NO use la sierra sin
antes haber consultado por escrito a Diamant Boart, Inc. y haber recibido
nuestras indicaciones.

BB B P

Diamant Boart, Inc.
17400 West 119th Street
Olathe, Kansas 66061
1-800-288-5040



DECAL DESCRIPTIONS AND LOCATIONS
DESCRIPCION DE CALCAMONIAS Y UBICACIONES

O TARGET

(1/2” Tall Letters)

=
O TARGET
(1" Tall Letters)
©
TARGET

o
TARGET

Y www.targetblue.com J§

P/N 187695 Decal, Target LB-0.47
Location: Belt Guard (LH Side of Machine)
Quantity: 1, Models: All

P/N 189732 Decal, Target LB-1.00
Location: RH Side of Machine
Quantity: 1, Models: All

P/N 187689 Decal, Target Mini Planer
Location: Front of Frame
Quantity: 1, Models: All

P/N 187691 Decal, www.targetblue.com
Location: On Rear Axle
Quantity: 1, Models: All

(T T

Muffler Is HOT!

f_\

Operators Manual, Call Toll
:Vla);'Cal(.l)sfeMBL’:rn.s f‘nd I Or Free 1-800-288-5040
gniuon aterial. Machinery Hazard
Avoid Contact! - Always keep all

Read and understand
the entire operators
manual before using
this machine.

If you DO NOT have an

guards in place.
- Always keep all parts

=~/ of your body away

P/N 169065, Decal, Muffler Hot
Location: Top of Fuel Tank
Quantity: 1

Models: Gasoline Powered Models Only

from all moving parts.

Always use only in
well ventilated areas.
DO NOT operate near
combustible material.

Always wear approved equipment. 1)

P/N 177588, Decal, Warning, Large
Location: Rear Side of Belt Guard
Quantity: 1, Models: All

Parts List
Callout Designation:

QTY

The Quantity only at this location.
This is not the total quantity used
throughout the entire diagram.

ITEM

The Item Number Shown
On The Diagram.



Diagram 1 — Frame Assembly (Less Head)




Diagram 1 — Parts List - Frame Assembly, Less Head (Page 1 of 2, ltems 1-45)

I TEM P/N DESCRI PTI ON qQry
i M ni Planer Frame Assenbly (Less Head) 1
2 173000 Chassi s Vel dnment 1
3 173023 Bearing (I ncludes Itens 17 & 18) 1
4 173022 Beari ng Spacer 1
5 173014  Washer, Flat MO 12
6 173006 Lockwasher, External Tooth, MLO 15
7 139744 Capscrew, Hex Hd MLO x 1.50 x 20mm 9
8 173019 Lockwasher, External Tooth, M 1
9 172027 Nut, Hex Hd MB x 1.25 1

10 173054 Rubber Support 1

11 173053 Tensi on Screw (5.5hp Honda & El ectric Mdel) 1

180768 Tensi on Screw (9hp Honda) 1

12 173052 Mot or Support Shaft 1

13 172017 Nut, Hex Hd M6 x 1.00 1

14 173046 Capscrew, Soc Hd M6 x 1.0 x 20nm 1

15 173020 Mai n Shaft 1

16 173021 Key, 8mm x 20nm x 7nm Tal | 1

17 180798 Concentric Set Collar, 25mm I D 1

18 139769 Setscrew, M6 x 1.0 x 6mm 1

19 173031 Grease Fitting, M 1

20 139749 Capscrew, Hex Hd MLO x 1.50 x 25mm 3

21 173011 Spl ash Fl ap 1

22 139748 Locknut, Fiber MO x 1.50 3

23 180769 Chassi s Weel Sleeve 1

24 173008 Chassi s Weel 1

25 173059 Washer, Flat M 2

26 139756 Capscrew, Hex Hd MB x 1.25 x 80mm 1

27 139738 Locknut, Fiber MB x 1.25 1

28 173001 Stud, MLO x 1.5 x 30mm 3

29 173002 Si de CGuard 1

30 173003 Lug Nut, MLO 3

31 173004 Bearing Pl ate Assenbly 1

32 173005 Capscrew, Hex Hd MLO x 1.50 x 16mm 8

33 173027 Belt Guard Support Wl dment 1

34 180812 Belt Guard Plate, Standard 1

35 173033 Pin, Roll 5mm Dia x 40mm 4

36 173043 Handl e Wl drrent 1

37 139568 Gip, Handle 2

38 173048 Hand Knob 2

39 180822 Engi ne Base Modified 1

40 139750 Nut, Hex Hd MLO x 1.50 2

41 173030 Pi vot Bl ock 2

42 173039 Sli de, Connecting Rod 1

43 173040 Connecti ng Rod 1

44 173041 Beari ng Bl ock, Connecting Rod 1

45 173032 Hei ght Adj ustnent Base Wl dment 1



Diagram 1 — Frame Assembly (Less Head) - Continued




Diagram 1 — Parts List - Frame Assembly, Less Head (Page 2 of 2, ltems 46-68)

I TEM P/N DESCRI PTI ON qQry
46 177950 Beari ng Spacer 2
47 177949 Beari ng Washer 2
48 173042 Washer, Flat ML2 1
49 139742 Locknut, Fiber M2 x 1.75 1
50 173035 Washer, Flat MO 4
51 173034  \Weel, Height Adjustnment 2
52 173038 Washer, Spring 33mm OD x 13mm I D x 1.5mm 1
53 173037 Nut, Connecting Rod 1
54 173009 Nut, Hex Hd ML2 x 1.75 1
55 173036 Knob, Connecting Rod 1
56 173049 Cam Lever Assenbly (5.5hp Honda, Robin & Elect) 1
-- 180724 Lever Rod (9hp Honda Only) 1
57 180783 Handl e End Cap 1
58 173050 Wench Hol der 1
59 173051 W ench 1
60 180800 Screw, Hex Wash Hd Self Tap M4.8 x 1.6 x 20mmLg 1
61 173028 Belt Guard Cover (5.5hp Honda, Robin, & Elect) 1
-- 180777 Belt Guard Cover (9hp Honda) 1
62 173029 Nut, Dome MLO 2
63 180785 Trim Belt Guard Cover 3
64 180797 Deadman Lever Assy (Not Used On Electric Mdels) 1
65 180784 G onmet 1
66 180801 Femal e Connector (Not Used On Electric Mdels) 2
67 180802 Deadnman Lever Cable (Not Used On Electric Mdels) 1
68 173025  Shaft Pulley 1

Parts List
Callout Designation:

QTY

The Quantity only at this location.
This is not the total quantity used
throughout the entire diagram.

ITEM

The Item Number Shown
On The Diagram.




Diagram 2 — Engine Group, 9HP Honda




Diagram 2 — Parts List — Engine Group, 9HP Honda

173059
173058
173019

172027
187224
020550
020067

187223
177819
043735
167133
167305

020049
167306
167622

020390

DESCRI PTI ON
M ni Planer Assenbly (Less Head), 9hp Honda
Loose Engi ne Parts, 9hp Honda
Washer, Flat M
Capscrew, Hex Hd MB x 1.25 x 45mm
Lockwasher, External Tooth, M

Nut, Hex Hd MB x 1.25

Engi ne Pulley w SS (9hp Honda) (I ncl udes 1tenB-9)

Pul I ey, Engi ne 9hp Honda
Screw, Set Soc Cup Pt .312-18UNC x .375
Key, Square .250 x 1.25 Lg

Belt, Poly-V - 123320
Engi ne, 9hp Honda GX290 Gasol i ne
Ql, 10MB0 [Qvy: 1.15 Quart(9hp),.63 (5.5hp)]
Adapter, ML2 x 10nm Hose Barb
Hose Assenbly, G| Drain

Hose d anp, Worm Drive

Cap, Bl anki ng

Tube Nut, ML6

Model & Serial Nanme Plate

Screw, Rd Hd Drive #2 x .25 Type U

Parts List
Callout Designation:

QTY

The Quantity only at this location.
This is not the total quantity used
throughout the entire diagram.

ITEM

On The Diagram.

11

rro-rg

PR ' RPRER RNRREPD

NP R R

The Item Number Shown

<



Diagram 3 — Engine Group, 5.5HP Honda




Diagram 3 — Parts List — Engine Group, 5.5HP Honda

| TEM

abrhwNPE

173064
173098

173057

020067
173059
173058
173019
172027

173026
020390
043735
046127

167435
167305
177382
020049
167306

167622

DESCRI PTI ON

M ni Planer (Less Head),

5. 5hp Honda

M ni Planer Frame Assenbly (Less Head)
Engi ne, 5.5hp Honda GX160 Gasoli ne

Loose Engi ne Parts,

5. 5hp Honda

Pul | ey, w SS (5.5hp Honda)

Key, Square .250 x 1.25 Lg

Washer, Flat M

Capscrew, Hex Hd MB x 1.25 x 45mm
Lockwasher, External Tooth, M
Nut, Hex Hd MB x 1.25

Belt, Poly-V, 300J12
Model & Serial Nane Pl ate
Screw, Rd Hd Drive #2 x .25 Type U
15 (9Hp); Qvy: .63 (5.5Hp)]

al, 10MB0 [Qy: 1.
Decal , Caution

Hose Assenbly, Ol
Hose Assenbly, Ol

Drain (Includes Items 17-21)

Drain

Adapter Fitting, MO x 1.25 X
Hose d anp, Worm Drive

Cap, Bl anking

Tube Nut, ML6

Parts List

. 38 Hose Barb

Callout Designation:

QTY

The Quantity only at this location.
This is not the total quantity used
throughout the entire diagram.

13

ITEM

The Item Number Shown
On The Diagram.

I—‘l—\l—\l—\l—‘g

RFRNREFR AMNAMOPR

T

[

<



Diagram 4 — Motor Group, 2 hp Baldor Electric

14



Diagram 4 — Parts List — Motor Group, 2 hp Baldor Electric

| TEM P/N  DESCRI PTI ON
i M ni Planer Assenbly (Less Head), 2Hp Bal dor
A Model & Serial Nane Plate
3 020390 Screw, Rd Hd Drive #2 x .25 Type U
4 177588 Decal , Warning Large
5 ------ Mot or Assenbly, M ni Planer (2Hp Bal dor)

173109 Swi tch Bracket

020458 Capscrew, Hex Hd .250-20UNC x 2.50

020195 Locknut, Fiber .250-20UNC

180824 Motor & Switch Assenbly, % NPT (Effective 06-01-2000)
9A 162532 Motor & Switch Assenbly, % NPT **

©O©o0o~N®

10 180810 Mot or Switch Assy, 2Hp

11 180814 Swi tch Box Modified, % NPT (Effective 06-01-2000)
11A 032543 Swi tch Box Modified, % NPT **

12 161581 Switch 30A, 250V

13 180818 Ring Terminal, 12-10 Insulated #8 Stud

14 030085 Fork Terminal, 12-10GA

15 032541 Cover Assenbly, Dust Proof Switch Box

16 176953 Locknut, 3/4 Conduit (Effective 06-01-2000)
16A 175244 Locknut, 1/2 Conduit **

17 180815 Connector, 90 Degree, 3/4 NPT (w strain relief)
18 180809 Cabl e, 12-5 Conductor x 33 Inches Lg

18A 020998 Cabl e, 14-4 **

19 180819 Mot or Modi fied, 2Hp (Effective 06-01-2000)

19A 162531 Mot or Modified, 2Hp **

20 180815 Connector, 90 Degree, 3/4 NPT (w strain relief)
20A 030072 Connector, Angle **

21 180818 Ring Terminal, 12-10 Insulated #8 Stud

22 170075 Wre Connector, Red

23 030072 Connector, 90 Degree, 1/2 NPT (w strain relief)
24 180808 Cabl e, 12-3 Conductor x 18 Inches Lg

24A 020995 Cabl e, 14-3 **

25 41534 Pl ug, Tw st Lock, Nema L5-30P (30A, 125V)

25A 020122 Pl ug, Tw st Lock, Nema L6-15P (15A, 250V) **

26 000845 Decal, Mdtor Wre For

27 046326 Decal, caution G ound

28 046327 Decal , Cords

29 020784 Lockwasher, Split .250 Dia

30 020370 Capscrew, Hex Hd .250-20UNC x .75
31 021416 Capscrew, Hex Hd .312-18UNC x 1.00
32 020742 Washer, Flat .313 Dia

33 020197 Locknut, Fiber .3125-18UNC

34 020060 Key, Square .188 x 1.00 Lg
35 173113 Pul | ey, w/ setscrews (not shown)
36 173026 Belt, Poly-V, 300J12

** These Itens Used On Units Built Before 06-01-2000.

15

;-\;-\N.-\.-\Q
<

ARDNN RRRRPRE RPRRPWR RRPEPRPRR RPRRPRRPRRAN RPRRRRE RPRNNR

N



Diagram 5 — Drum Assembly, 2" ID Star Cutters

AR AR

ANVAVAVAVAAVEVAVIVENTAY
TR R RN DOORIIIIINIGIIIIIIIIINN Y
DDDDRDDIDODDY (| ADDDODDRDI N 0N <
T\ S )14 010141 gl 01
GGG R )

Diagram 5 — Parts List — Drum Assembly, %2 ID Star Cutters

I TEM P/ N DESCRI PTI ON qQry
1 187031 Star Head Assenbly, Mni Planer 1
2 187057 Drum Assenmbly, M ni Pl aner 1
3 180720 Drum Wel drent, M ni Pl aner 1
4 180721 Cutters Shaft 4
5 180718 St op Washer 1
6 173019 Lockwasher, External Tooth, M 4
7 173018 Capscrew, Hex Hd MB x 1.25 x 10mm (Full Thread) 4
8 020767 Washer, Flat .625 SAE 108
9 177826 Star Cutter Weel 108

16



Diagram 6— Drum Assembly, 2" ID Beam Cutters

Diagram 6- Parts List - Drum Assembly, ¥2” ID Beam Cutters

| TEM P/ N DESCRI PTI ON qQry
1 187032 Beam Head Assenbly 1
2 187057 Drum Assenmbly, M ni Pl aner 1
3 180720 Drum Wel dnent, M ni Pl aner 1
4 180721 Cutters Shaft 4
5 180718 St op Washer 1
6 173019 Lockwasher, External Tooth, M 4
7 173018 Capscrew, Hex Hd MB x 1.25 x 10mm (Full Thread) 4
8 020767 Washer, Flat .625 SAE 108
9 177828 Beam Cutter Weel 108

17



Diagram 7 — Drum Assembly, %2” ID Tungsten Cutters (6 mm Wide)

Diagram 7 — Parts List - Drum Assembly, ¥2” ID Tungsten Cutters (6mm Wide)

I TEM P/N DESCRI PTI ON qQry
1 187033 TC Head Assenbly 1
2 187057 Drum Assenbly, M ni Pl aner 1
3 180720 Drum Wel drent, M ni Pl aner 1
4 180721 Cutters Shaft 4
5 180718 St op Washer 1
6 173019 Lockwasher, External Tooth, M 4
7 173018 Capscrew, Hex Hd MB x 1.25 x 10mm (Full Thread) 4
8 177830 TC Cutter Wheel 88
9 020767 Washer, Flat .625 SAE 100

18



Diagram 8 — Drum Assembly, %2” ID Tungsten Cutters (15 mm Wide)

AR5

Diagram 8 — Parts List - Drum Assembly, ¥2” ID Tungsten Cutters (15 mm Wide)

I TEM P/ N DESCRI PTI ON qQry
1 187034 Tungsten Carbi de Head Assenbly, 15mm 1
2 187057 Drum Assenmbly, M ni Pl aner 1
3 180720 Drum Wel drent, M ni Pl aner 1
4 180721 Cutters Shaft 4
5 180718 St op Washer 1
6 173019 Lockwasher, External Tooth, M 4
7 173018 Capscrew, Hex Hd MB x 1.25 x 10mm (Full Thread) 4
8 020767  Washer, Flat .625 SAE 92
9 187035 Tungsten Carbide Cutter \Weel, 15mm 36

19



Diagram 9 — Drum Assembly, %" ID Star Cutters

DG

)
I

\\ll, \\”' \\ 0, q
{ Il\\ I

iy

rf R Rcaa
MMM

‘33%\) DRI
N

IlHH!lflflfl!l!lHllllllH!lHHH!l!lHHllll!I!l!l!l!l!l!l!!l!/l‘i!/m“
AR oA AR

- § Q0000000000060 -
38/

AN

Diagram 9 — Parts List — Drum Assembly, 32" ID Star Cutters

ITEM P/N DESCRI PTI ON qQry
1 173089 Star Cutter Head Assenbly, 3/4 Shaft 1
2 173015 Drum Assenmbly, 1 Inch Shaft 1
3 173016 Cutters Shaft, 1 Inch Shaft 4
4 173017 Cutter Shaft Retaining Plate 1
5 173019 Lockwasher, External Tooth, M 4

6 173018 Capscrew, Hex Hd MB x 1.25 x 10mm (Full Thread) 4
7 020768 Washer, Flat .75 SAE 144
8 173086 Star Cutter Weel, 3% Shaft 144

20



Diagram 10 — Drum Assembly, %" ID Beam Cutters

Nz

X

WO,

e

Diagram 10 — Parts List — Drum Assembly, %" ID Beam Cutters

| TEM

G WNPEF

w0 ~NO®

P/'N

173090
173015
173016
173017
173019

173018
020768
173085

DESCRI PTI ON Qr
Beam Cutter Head Assenbly, 3/4 Shaft 1
Drum Assenmbly, 1 Inch Shaft 1
Cutters Shaft, 1 Inch Shaft 4
Cutter Shaft Retaining Plate 1
Lockwasher, External Tooth, M 4
Capscrew, Hex Hd MB x 1.25 x 10mm (Full Thread) 4
Washer, Flat .75 SAE 96
Beam Cutter \Weel, 3% Shaft 96

21



Diagram 11 — Drum Assembly, %" ID Tungsten Cutters (6mm Wide)

bbb bbbl bl

R RIEIELE

Diagram 11 — Parts List — Drum Assembly, %" ID Tungsten Cutters (6mm Wide)

I TEM P/ N DESCRI PTI ON qQry
1 173091 Tungsten Cutter Head Assenbly (6mm), 3/4 Shaft 1
2 173015 Drum Assenbly, 1 Inch Shaft 1
3 173016 Cutters Shaft, 1 Inch Shaft 4
4 173017 Cutter Shaft Retaining Plate 1
5 173019 Lockwasher, External Tooth, M 4
6 173018 Capscrew, Hex Hd MB x 1.25 x 10mm (Full Thread) 4
7 020768 \Washer, Flat .75 SAE 92
8 173087 TC Cutter \eel, 3% Shaft 84

Parts List
Callout Designation:

QTY

The Quantity only at this location.
This is not the total quantity used
throughout the entire diagram.

ITEM

The Item Number Shown
On The Diagram.




Diagram 12 — Drum Assembly, % ID Tungsten Cutters (19mm Wide)

Diagram 12 — Parts List — Drum Assembly, %" Tungsten Cutters (19mm Wide)

I TEM P/N DESCRI PTI ON qQry
1 178379 Tungsten Carbi de Head Assy (19mm), 3/4 Shaft 1
2 173015 Drum Assenbly, 1 Inch Shaft 1
3 173016 Cutters Shaft, 1 Inch Shaft 4
4 173017 Cutter Shaft Retaining Plate 1
5 173019 Lockwasher, External Tooth, M 4
6 173018 Capscrew, Hex Hd MB x 1.25 x 10mm (Full Thread) 4
7 020768 \Washer, Flat .75 SAE 72
8 178125 CTC Cutter Weel, 19mm 28

Parts List

Callout Designation:

QTY

The Quantity only at this location.
This is not the total quantity used
throughout the entire diagram.

ITEM

The Item Number Shown
On The Diagram.

23



Diagram 13 — Drum Assembly, Wire Brush

Diagram 13 — Parts List — Drum Assembly, Wire Brush

I TEM P/ N DESCRI PTI ON qQry
1 173092 Wre Brush Head Assenbly 1
2 173080 Shaft, Wre Brush 1
3 173084 Wre Brush 6
4 173081 Ri ng, Shoul der 11
5 173082 Nut, Hex Hd M36 x 4.00 1

Parts List
Callout Designation:

QTY

The Quantity only at this location.
This is not the total quantity used
throughout the entire diagram.

ITEM

The Item Number Shown
On The Diagram.

24



Diagram 14 — Edger Attachment (Optional)

Diagram 14 — Parts List — Edger Attachment

I TEM P/ N DESCRI PTI ON qQry
1 173065 Edger Attachnent Assenbly, 3/4" Shaft 1
2 - Head Assenbly 1

Edger Installation:

1) Remove the Three Existing Nuts (Diagram 1, Item 30) that secure the Side Guard (Diagram 1, Item 29).

2) Remove the Side Guard (Diagram 1, Iltem 29) and then remove Item 2 (Existing Drum Assembly).

3) Make sure the cutters (See Diagram 15) are assembled to the Edger Attachment (Item 2), then slide it over the
shaft on the machine. Be sure to align the square ends of the shafts on both the machine, and Item 1.

4) Install and Tighten the Three Existing Nuts (Diagram 1, Item 30) To Secure the Edger (Item 2) To The Machine.

25



Diagram 15 — Edger Attachment Assembly

P&

26



Diagram 15 Parts List — Edger Attachment Assy — P/N 173065 Complete Kit (Less Cutters)

I TEM P/ N DESCRI PTI ON qQry

1 173065 Edger Attachnent Assenbly, 3/4" Shaft 1 (Includes 2-19)
2 173067 Si de Cuard 1

3 173071 Beari ng Adapter, Edger Attachnent 1

4 173070 Beari ng, Edger Attachnent 1

5 173006 Lockwasher, External Tooth, MLO 10

6 139750 Nut, Hex Hd MLO x 1.50 10

7 173072 Capscrew, Hex Hd MLO x 1.50 x 40mm 4

8 139744 Capscrew, Hex Hd MLO x 1.50 x 20mm 5

9 173073 Long Spacer, Edger Attachment 1

10 173074 Connect or, Edger Attachment 1

11 173069 Short Spacer, Edger Attachment 1

12 173068 Grinding Shaft, Edger Attachment 1

13 173077 Pin, Roll 4mm Dia x 8mm 4

14 173076 Axl e, Edger Attachment 4

15 173075 Bushi ng, Edger Attachnent 4 (See Note 1)
16 173078 Edger Attachnent Guard Wl dment 1

17 173014  Washer, Flat MO 5

18 139748 Locknut, Fiber MO x 1.50 3

19 173079 Spl ash Guard, Edger Attachnent 1

Recommended Cutter Quantities for One Complete Edger Attachment Assy:
(Items Not Shown On Diagram 14, and are NOT included in P/N 173065 Kit)

3/4" Shaft Models:
%" 1.D. Star Cutters:

ITEM PIN DESCRIPTION QTY

- - 173086 Star Cutter Weel, % Shaft 40

-- 173067 Washer, Flat, .75 SAE 44 (See Note 2)
%" 1.D. Beam Cutters:
ITEM PIN DESCRIPTION QTY

- - 173085 Beam Cutter Weel, % Shaft 24

-- 173067 Washer, Flat, .75 SAE 28 (See Note 2)
%" 1.D. Tungsten Carbide Cutters (6 mm Thick):
ITEM PIN DESCRIPTION QTY

-- 173087 Tungsten Carbide Cutter Weel, 3% Shaft 20

-- 173067 Washer, Flat, .75 SAE 24 (See Note 2)

1/2" Shaft Models:
5" 1.D. Star Cutters:

ITEM P/N DESCRIPTION QTY

-- 177826 Star Cutter Wheel, ¥ Shaft 40

-- 020767 \Washer, Flat, .63 SAE 44 (See Note 2)
%" 1.D. Beam Cutters:
ITEM P/N DESCRIPTION QTY

-- 177828 Beam Cutter Wheel, ¥ Shaft 24

-- 020767 Washer, Flat, .63 SAE 28 (See Note 2)
%" 1.D. Tungsten Carbide Cutters (6 mm Thick):
ITEM P/N DESCRIPTION QTY

-- 177830 Tungsten Carbide Cutter Weel, ¥ Shaft 20

-- 020767 Washer, Flat, .63 SAE 24 (See Note 2)

Note 1: Iltem 15 Is Required Only When Using 34" 1.D. Cutters. Remove Item 15 When Using %2” I.D. Cutters.
Note 2: Maximum Washer quantity is shown. Washer thickness varies, so a lesser quantitiy will probably be required.

27



'sadA} ay3 01 Buipioooe Aien Aew sweabeip BuLipy :310N

Diagram 16 — Wiring Diagram, 5.5 hp & 9 hp Honda Model

= €
@ <JOME)S 214}03]3 Jnoypm adA | > c
©
HOLIMS .
vﬂ\ — - A a
o
(9]
|
N
B =
(O] o
d ~—
MBI0S JBUEIS © >
099y Jepun suibug of = &5
[BUILLISL PUNOID) YOBRY .w =
HI@UI o a
an|g B onid I 0
NHVdS o o
ey c
© 5 5
& ...I. 1
o 5 I
LINN 5 > ©
NOILINSI 0 )
Qa3ziHoL - - —
"SISNVHL c m e
m S m - o
- ¢ > gPSE
HOLIMS .an la 35
e NOILINOL (BUIWIB] | SBH UIMS) > =0c°
(SleUILLIBL Z SBH UoIMS) | ussaid- 31e7) YOUMS UBLUPES S _—=EZ
{UOHMS OL PBUOBIY M PUNOID Nig | m o d-6661 8127 LOIMS Uewpeaq Z 3 g% m =
| (6661 @17 - 2661 SIPPOIN Alteg) | < = - o r,m o
BULIA UOHMS UBLIPES(] | | / / NELER z<s_-o<mnhD(\ | B g m m
-  weosum B Ey oS
; sl ~ | lpueH Ol PaydERY JHScoc
m m| |9 @ | 8l puUnoI9 enig NIIHD | 9 o 85888
i MOT13A| A T .
i ! MOvig | 18 O oo
H 1 6 N~ 0 0
; i o Z000 .
“ caaaS |
" ©
> S
@© _.__I._ N M
o _

28



Diagram 17 — Wiring Diagram, 2 hp Electric Model - Effective June 1, 2000

ON 41534
PLUG
(L5-30P)

WHITE

ON

BLACK
RED
|

2
2

r__
|
!
S T A

wl |z
w Ll
e g o |
I © e = =(x|%
W =1
Z| o| & ©| <
wf af 2 =
wl | < @
o o
o <]

//

/
/

5

BLACK

WHITE
GREEN

RED
ORANGE

\
J

J-BRN

1
2
3
4
8
5

—H|I|

B PH

B8-GRY

=

A PHASE

\

\; THERMAL
4-YEL
CENT
SWITCH
ELEC CAP
| |
[
\
\

Diagram 17 Parts List — Wiring Diagram, 2 hp Electric Model - Effective June 1, 2000

ITEM P/N DESCRI PTI ON Qry
1 180819 Motor, Modified
2 180809 Cable, 12-5 x 33" Long
3 161581 Switch, 30A, 250V
4 180808 Cable, 12-3 x 18" Long
5 41534 Plug, Twi st Lock, NEMA L5-30P

PR R RPR

29



I REPAIRS I

We carry out all repairs in the shortest possible time
and at the most economical prices. (See front page for
our address and phone numbers)

I SPARE PARTS I

For quick supply of spare parts and to avoid any lost
time, it is essential to quote the data on the
manufacturer’s plate fixed to the machine and the part
number (s) to be replaced with every order.

I REPARACIONES I

Hacemos todas las reparaciones en los plazos mas
breves posibles, y a los precios mas econémicos.
(Vea la portada para nuestra direccion y nimero de
teléfono).

I PIEZAS DE RECAMBIO I

Para un suministro rapido de piezas de recambio y
evitar cualquier pérdida de tiempo, en cada pedido es
esencial mencionar los datos de la placa de
fabricacion fijada a la maquina; y el nUmero de pieza
que se va a reemplazar.

The instructions for use and spare parts found in this
document are for information only and are not binding.
As part of our product quality improvement policy, we
reserve the right to make any and all technical
modifications without prior notice.

Las instrucciones de uso y las piezas de recambio
presentadas en este documento son solamente para
informacion y no constituyen obligacion ninguna.
Como parte de nuestra politica de mejoramiento
de la calidad de nuestros productos, nos reservamos
el derecho de hacer cualquiera y todas las
modificaciones técnicas sin previo aviso.

The manufacturer accepts no
responsibility caused by unsuitable
use or modifications

iEl fabricante no acepta ninguna
responsabilidad por accidentes
debidos al uso indebido o
modificaciones hechas a la maquina!

30



Notes

31



Rev 0: Dated 8May2000, See ECO 5039, First Release
Rev 1: Dated 26Sept2000, See ECO 5098, Revised Washer Qty on Diagram 8.

Rev 2: Dated 10July2001, See ECO 6056, Revised Cutter & Washer Qty’s on Diagrams 5, 6, 7. Updated Decal Descriptions & Images per
ECO 6027.

/AN warnings: AN

The engine exhaust from this product
contains chemicals known to the State
of Califomia to cause cancer, birth
defects or other reproductive ham.

‘ ; Printed on Recycled Paper

32



